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Abstract

The last British Society for Rheumatology (BSR) guideline on PMR was published in 2009. The guideline needs to be updated to provide a sum-
mary of the current evidence for pharmacological and non-pharmacological management of adults with PMR. This guideline is aimed at health-
care professionals in the UK who directly care for people with PMR, including general practitioners, rheumatologists, nurses, physiotherapists,
occupational therapists, pharmacists, psychologists and other health professionals. It will also be relevant to people living with PMR and organi-
sations that support them in the public and third sector, including charities and informal patient support groups. This guideline will be developed
using the methods and processes outlined in the BSR Guidelines Protocol. Here we provide a brief summary of the scope of the guideline up-
date in development.

Lay Summary

What does this mean for patients?

PMR is a common condition that causes pain, stiffness, fatigue and difficulty in doing everyday activities. PMR is usually treated with glucocorti-
coids (corticosteroids, ‘steroids’). However, the side effects of treatment can cause problems for many patients. Since the publication of the
last guideline for PMR, new research has been published. This guideline will provide healthcare professionals and people with PMR with the in-
formation they need to reach shared decisions with clinicians about their treatment, based on the best currently available evidence. In order to
do this, we have formed a guideline working group and we will follow the BSR's protocol for creating a robust clinical guideline [1].
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The guideline will be developed using the methods and processes
outlined in Creating Clinical Guidelines: Our Protocol [1].

Why the guideline is needed

The current BSR guideline for PMR was published in 2009
[2]. In 20135, treatment recommendations for PMR were pro-
duced collaboratively by EULAR and ACR in 2015 [3]. Since
then, new PMR clinical trial evidence has emerged and a ma-
jor guideline update is needed.

The average age of diagnosis of PMR is 72 years and it is
rarely diagnosed in those <50years of age [4]. In the UK,
PMR is primarily managed in primary care, with specialist re-
ferral for selected cases. However, there is a need to design
better care pathways for PMR [5] that reflect the aspiration
of the National Health Service (NHS) long-term plan to de-
liver more personalized therapeutic options and person-
centred care [6]. Redesign of care pathways for PMR will
need updated evidence-based treatment recommendations to
determine optimal care for these patients.

In this guideline we will seek to identify evidence relating
to treatment of patients with PMR; we will not cover meth-
ods of PMR diagnosis. Clinical diagnosis is a matter for the
judgement of an appropriately trained and experienced clini-
cian, supported by targeted investigations depending on the
clinical presentation of the individual patient and the context
and setting of care. We will not cover immune checkpoint in-
hibitor-associated PMR because this is a special case in
which the context of treatment must take into account the
imperative for treatment of the underlying neoplastic condi-
tion for which the immune checkpoint inhibitor is be-
ing given.

Key facts and figures

PMR is an inflammatory rheumatic disease characterized by
musculoskeletal stiffness and pain in a proximal distribution,
commonly affecting those >50 years of age. The estimated in-
cidence of PMR in the UK is ~96/100 000 per year over the
age of 40years; epidemiological studies of PMR from
Northern European countries have generally reported a
higher incidence and prevalence than studies from other
countries [7, 8]. PMR affects 1% of the UK population,
with a predisposition towards women (lifetime prevalence of
2.4% in women vs 1.7% in men) and incidence increases
with age [8, 9]. There is no conclusive evidence on the aetiol-
ogy of PMR, although a combination of genetic factors and
environmental triggers has been proposed to contribute
to risk.

The clinical spectrum of PMR is wide but it classically
manifests as bilateral aches and stiffness in the shoulders,
neck and hips. Stiffness, a cardinal feature of PMR, is typi-
cally worse in the mornings and improves after periods of ac-
tivity but may last all day [10]. These symptoms may cause
difficulty elevating the shoulders, rising from a chair, turning
over in bed or getting out of bed. The onset of symptoms may
be over days, weeks or sometimes months, often accompa-
nied by systemic symptoms such as malaise, fatigue, an-
orexia, weight loss and generalized arthralgia. Inflammatory
markers (acute phase reactants including C-reactive protein,
erythrocyte sedimentation rate and plasma viscosity) are usu-
ally elevated, but fever is less common [11]. Distal musculo-
skeletal features have been reported in 15-30% of people
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with PMR, including peripheral arthritis, distal swelling with
pitting oedema and carpal tunnel syndrome [12]. Some
patients initially diagnosed as PMR are later diagnosed with
RA [13]. PMR can also be complicated by the development
of GCA in ~5-10% of cases [14] and a proportion of
patients with PMR in secondary care cohorts may have
GCA-like abnormalities on vascular imaging without any
symptoms or signs of GCA [135]. In the absence of clinical fea-
tures of GCA, the significance of such imaging findings is un-
certain, particularly as atherosclerosis may also have a
similar appearance on vascular imaging. Conversely, PMR-
like symptoms are found in up to 50% of those diagnosed
with GCA. PMR and GCA have some similarities, but they
also have some differences.

The diagnosis of PMR is based on symptoms, signs and
laboratory markers with a directed search for other condi-
tions that can mimic PMR, based on the clinical presentation
and context of care. Where there is diagnostic doubt that can-
not be resolved clinically, advanced imaging may sometimes
be used [16, 17], but to date, imaging tests for PMR are pre-
dominantly used for research purposes.

Current practice

The aim of treatment is to relieve PMR symptoms and main-
tain symptomatic relief over time, while minimizing treat-
ment side effects. Initial treatment is with glucocorticoids:
typically, 15-25 mg prednisolone daily. In practice, 29-45%
of patients with PMR do not respond completely to the initial
treatment and >50% experience significant steroid side
effects [3, 18]. The average duration of glucocorticoid ther-
apy is usually quoted as between 1 and 2 years, but 25% of
patients require >4 years of therapy [8, 19, 20]. The observed
management heterogeneity of PMR arises from variations in
clinical practice as well as the clinical heterogeneity of people
with PMR.

It has been proposed that cumulative glucocorticoid bur-
den might be reduced by administering glucocorticoids via
periodic intramuscular or (peri)articular injection rather than
via the oral route, but there are practical challenges to this as
these injections must be delivered by a trained healthcare
professional.

The disease course of PMR is complicated by relapses,
with an estimated rate of 43% at 1year [19]. Relapses are
managed by increasing the glucocorticoid dose to the pre-
relapse dose and tapering back down to the relapse dose over
4-8 weeks.

DMARD:s are used successfully as a steroid-sparing agent
with high efficacy in the management of many rheumatic
conditions. Based on clinical trials data, the 2015 EULAR/
ACR recommendations conditionally recommend early initi-
ation of methotrexate, particularly in those at high risk of re-
lapse and/or requiring prolonged glucocorticoid therapy [3].
However, there was no high-quality evidence to predict at the
point of diagnosis which people with PMR were likely to re-
lapse [3].

The evidence base for monitoring and follow-up for people
with PMR is lacking. The current recommendations are
consensus-based and guided by expert opinion. Some guide-
lines suggest that follow-up frequency could be as frequent as
1-4 weeks until disease remission [24], while other guidelines
suggest every 1-4 months in the first year of diagnosis [2, 4].
The actual patterns of healthcare utilization of people
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diagnosed with PMR have been little studied, and these data
are needed in order to plan better care pathways for
this group.

Regarding future pharmacological therapies, the IL-6 path-
way inhibitors tocilizumab and sarilumab have been studied in
new-onset and refractory PMR [21-23]. Sarilumab has now
been approved by the US Food and Drug Administration for
treatment of people with PMR with an inadequate response to
glucocorticoids or those who cannot tolerate a glucocorticoid
taper. At the time of writing, neither IL-6 pathway inhibitor is
approved in the UK or Europe for treatment of PMR. Other bi-
ologic DMARDs (bDMARDs) and targeted synthetic
DMARD:s (tsDMARDs) have also been evaluated in phase 2 tri-
als and some phase 3 trials are now under way.

Non-pharmacological interventions such as physiotherapy,
diet and nutritional supplements and complementary thera-
pies have been little researched in PMR. The EULAR/ACR
consensus recommends personalized exercise programs to
maintain muscle mass and function and reduce the risk of
falls, although acknowledging the limited evidence [3]. A UK
cohort study of people with PMR found only 17% were of-
fered physiotherapy, contrasting with other musculoskeletal
conditions such as adhesive capsulitis and rotator cuff tears,
which had referral rates >70% [25]. Physiotherapy is widely
recognized as being useful for many musculoskeletal condi-
tions. More research is needed to understand how non-
medical health professionals can best add value in managing
people living with PMR.

Who the guideline is for

This guideline is for general practitioners, rheumatologists
and general medicine physicians; specialist nurses and allied
health professionals involved in the management of people
with PMR; people with PMR and other stakeholders such as
patient organizations.

There are no known equality considerations.

What the guideline will and will not cover

The group that will be covered is people with PMR.

Areas that will not be covered include diagnosis of PMR
[2], GCA [26] and immune checkpoint inhibitor-induced
PMR [27].

Settings that will be covered include primary care and com-
munity settings and secondary and tertiary care settings.

Activities, services or aspects of care

We will look at evidence in the following areas when developing
the guideline, but it may not be possible to make recommenda-
tions in all the areas: pharmacological interventions; non-
pharmacological interventions; management of relapses; follow-
up and monitoring, including stopping treatment; outcome
measures and goals for PMR treatment and patient information
and support.

Previous guidance

Previous guidance includes the 2015 recommendations for the
management of polymyalgia rheumatica: a EULAR/ACR col-
laborative initiative [4] and the 2009 BSR and BHPR guidelines
for the management of polymyalgia rheumatica [2].

Key issues and draft questions

While writing this scope, we identified the following key issues
and draft questions related to them. The key issues and draft
questions will be framed in the Population, Intervention,
Comparator, Outcome (PICO) format and used to develop
more detailed review questions, which will guide the systematic
review of the literature.

Glucocorticoid dose

1) In people with PMR (P), what is the effect of the starting
dose of glucocorticoids (I/C) on short-term remission of
symptoms at 2—4 weeks (O)?

2) In people with PMR (P), what is the effect of the starting
dose of glucocorticoids (I/C) on relapse risk, cumulative
glucocorticoid dose, treatment-related adverse effects,
quality of life and patient experience (O)?

Glucocorticoid tapering

1) In people with PMR (P), what is the effect of the dose
and interval of glucocorticoid tapering (I/C) on remis-
sion, relapse risk, cumulative glucocorticoid dose,
treatment-related adverse effects, quality of life and pa-
tient experience (O)?

2) In people with PMR (P), what is the effect of prescribing
a predefined glucocorticoid taper (I) on relapse risk, cu-
mulative glucocorticoid dose, treatment-related adverse
effects, quality of life and patient experience (O) com-
pared with standard care (C)?

3) In people with PMR (P), what is the effect of a treat-to-
target approach to treatment adjustments (I) on relapse
risk, cumulative glucocorticoid dose, treatment-related
adverse effects, quality of life and patient experience (O)
compared with standard care (C)?

4) In people with PMR in clinical remission (P), what is the
effect of the dose and interval of glucocorticoid tapering
(I/C) on remission, relapse risk, cumulative glucocorti-
coid dose, treatment-related adverse effects, quality of
life and patient experience (O)?

DMARDs

1) In people with PMR (P), what is the effect of glucocorti-
coids combined with conventional synthetic DMARDs
(csDMARD:s) (I) on relapse risk, cumulative glucocorti-
coid dose, treatment-related adverse effects, quality of
life and patient experience (O) compared with glucocor-
ticoids alone (C)?

2) In people with PMR (P), what is the effect of glucocorti-
coids combined with bDMARDs or tsDMARDs (I) on
relapse risk, cumulative glucocorticoid dose, treatment-
related adverse effects, quality of life and patient experi-
ence (O) compared with glucocorticoids alone (C)?

3) In people with PMR (P), what is the effect of
csDMARDs (I) on relapse risk, cumulative glucocorti-
coid dose, treatment-related adverse effects, quality of
life and patient experience (O) compared with glucocor-
ticoids alone (C)?

4) In people with PMR (P), what is the effect of
bDMARDs or tsDMARDs (I) on relapse risk, cumula-
tive glucocorticoid dose, treatment-related adverse
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effects, quality of life and patient experience (O) com-
pared with glucocorticoids alone (C)?

5) In people with PMR (P), what is the effect of
bDMARDs or tsDMARDs with or without glucocorti-
coids (I) on relapse risk, cumulative glucocorticoid dose,
treatment-related adverse effects, quality of life and pa-
tient experience (O) compared with csDMARDs with or
without glucocorticoids (C)?

6) In people with PMR (P), what is the effect of early intro-
duction (within the first 6 months) of csDMARD:s,
bDMARDs or tsDMARDs (I) on relapse risk, cumula-
tive glucocorticoid dose, treatment-related adverse
effects, quality of life and patient experience (O) com-
pared with delayed use (after 6 months) (C)?

7) In people with PMR who have relapsed (P), what is the
effect of introduction of ¢csDMARDs, bDMARDs or
tsDMARDs (I) on relapse risk, cumulative glucocorti-
coid dose, treatment-related adverse effects, quality of
life and patient experience (O) compared with glucocor-
ticoid therapy alone (C)?

8) In people with PMR in clinical remission on csDMARDs,
bDMARD:s or tsDMARDs (P), with or without a stable
maintenance dose of glucocorticoids, what is the effect (O)
of tapering the DMARD dose (I) compared with not taper-
ing the DMARD dose (C), while maintaining a constant
dose of glucocorticoid therapy?

Managing relapses

1) In people with PMR who relapsed on glucocorticoid taper-
ing (P), what is the effect of the subsequent dose and inter-
val of glucocorticoid tapering (I/C) on remission, relapse
risk, cumulative glucocorticoid dose, treatment-related ad-
verse effects, quality of life and patient experience (O)?

2) In people with PMR who have relapsed on glucocorticoid
tapering (P), what is the effect of increasing the glucocorti-
coid dose to the pre-relapse dose (I) compared with adding
a csDMARD, bDMARD or tsDMARD with or without
glucocorticoids (C) on remission, relapse risk, cumulative
glucocorticoid dose, treatment-related adverse effects,
quality of life and patient experience (O)?

Other management

1) In people with PMR (P), what is the effect on relapse
risk, cumulative glucocorticoid dose and treatment-
related adverse effects, quality of life and patient experi-
ence (O) of additional group or one-on-one care from
non-medical healthcare professionals (nurse, physiother-
apy, occupational therapy, psychologist) (I) compared
with standard care (C)?

2) In people with PMR (P), what is the effect of providing
written information on self-management (e.g. diet, phys-
ical activity) (I) on relapse risk, cumulative glucocorti-
coid dose, treatment-related adverse effects, quality of
life and patient experience (O) compared with standard
care (C)?

Data availability

No new data were generated or analysed in support of
this research.
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infections (17.1%) (most frequently nasopharyngitis, rhinitis).5®

Cosentyx licensed indications in rheumatology: Cosentyx is indicated for the treatment of active psoriatic arthritis in adult patients (alone or in combination with methotrexate) when the
response to previous disease-modifying anti-rheumatic drug therapy has been inadequate; active ankylosing spondylitis in adults who have responded inadequately to conventional therapy;
active non-radiographic axial spondyloarthritis with objective signs of inflammation as indicated by elevated C-reactive protein and/or magnetic resonance imaging evidence in adults who have
responded inadequately to non-steroidal anti-inflammatory drugs; moderate to severe plaque psoriasis in children and adolescents from the age of 6 years, and adults who are candidates

for systemic therapy; active enthesitis-related arthritis in patients 6 years and older (alone or in combination with methotrexate) whose disease has responded inadequately to, or who cannot
tolerate conventional therapy; active juvenile psoriatic arthritis in patients 6 years or older (alone or in combination with methotrexate) whose disease has responded inadequately to, or who
cannot tolerate, conventional therapy.>®

ULTIMATE (N=166), a multicentre, randomised, double-blind, placebo-controlled, 52-week Phase Ill trial in patients with PsA. Patients were randomly assigned to receive either weekly
subcutaneous Cosentyx (300 mg or 150 mg according to the severity of psoriasis) or placebo followed by 4-weekly dosing thereafter. The primary outcome of mean change in the ultrasound
GLOESS from baseline to Week 12 was met (-9 vs —6; p=0.004).2°

MATURE (N=122), a 52-week, multicentre, double-blind, randomised, placebo-controlled, Phase Ill trial in patients with PsO. Eligible patients were randomised to Cosentyx 300 mg or placebo.
The co-primary endpoints were PASI75 and IGA mod 2011 0/1 responses at Week 12. The study met the co-primary endpoints: PASI75 and IGA mod 2011 0/1 response at Week 12 were met for
Cosentyx 300 mg vs placebo (95% vs 10% and 76% vs 8% respectively, p<0.0001).

MAXIMISE (N=498) a double blind, placebo-controlled, multicentre, Phase lllb study in patients with PsA. Patients were randomised in a 1:1:1 ratio to receive Cosentyx 300 mg, 150 mg or
placebo. The primary endpoint of the proportion of patients achieving and ASAS20 response with Cosentyx 300 mg at Week 12 vs placebo was met (63% vs 31% respectively, p<0.0001).X

ACR, American College of Rheumatology; Al, auto-injector; ASAS, Assessment of SpondyloArthritis International Society; BASDAI, Bath; ankylosing spondylitis disease activity index;
EULAR, European Alliance of Associations for Rheumatology; GLOESS, Global EULAR and OMERACT synovitis score; IGA mod 2011 0/1, investigator global assessment modified 2011 0/1;
OMERACT, outcome measures in rheumatology; PASI, psoriasis area and severity index; PsA, psoriatic arthritis; PsO, plaque psoriasis.
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Cosentyx® (secukinumab) Great Britain Prescribing

Information.
Please refer to the Summary of Product Characteristics

(SmPC) before prescribing.

Indications: Treatment of: moderate to severe plaque psoriasis in
adults, children and adolescents from the age of 6 years who are
candidates for systemic therapy; active psoriatic arthritis in adults
(alone or in combination with methotrexate) who have responded
inadequately to disease-modifying anti-rheumatic drug therapy; active
ankylosing spondylitis in adults who have responded inadequately to
conventional therapy; active non-radiographic axial spondyloarthritis
(nr-axSpA) with objective signs of inflammation as indicated by elevated
C-reactive protein (CRP) and/or magnetic resonance imaging (MRI)
evidence in adults who have responded inadequately to non-steroidal
anti-inflammatory drugs; active enthesitis-related arthritis and juvenile
psoriatic arthritis in patients 6 years and older (alone or in combination
with methotrexate) whose disease has responded inadequately to, or
who cannot tolerate, conventional therapy; active moderate to severe
hidradenitis suppurativa (acne inversa) in adults with an inadequate
response to conventional systemic HS therapy. Presentations:
Cosentyx 75 mg solution for injection in pre-filled syringe; Cosentyx
150 mg solution for injection in pre-filled syringe; Cosentyx 150 mg
solution for injection in pre-filled pen; Cosentyx 300 mg solution for
injection in pre-filled pen. Dosage & Administration: Administered by
subcutaneous injection at weeks 0, 1, 2, 3 and 4, followed by monthly
maintenance dosing. Consider discontinuation if no response after
16 weeks of treatment. Each 75 mg dose is given as one injection of
75 mg. Each 150 mg dose is given as one injection of 150 mg. Each
300 mg dose is given as two injections of 150 mg or one injection of
300 mg. If possible avoid areas of the skin showing psoriasis. Plaque
Psoriasis: Adult recommended dose is 300 mg. Based on clinical
response, a maintenance dose of 300 mg every 2 weeks may provide
additional benefit for patients with a body weight of 90 kg or higher.
Adolescents and children from the age of 6 years: if weight > 50 kg,
recommended dose is 150 mg (may be increased to 300 mg as some
patients may derive additional benefit from the higher dose). If weight
< 50 kg, recommended dose is 75 mg. Psoriatic Arthritis: For patients
with concomitant moderate to severe plaque psoriasis see adult plaque
psoriasis recommendation. For patients who are anti-TNFa inadequate
responders, the recommended dose is 300 mg, 150 mg in other
patients. Can be increased to 300 mg based on clinical response.
Ankylosing Spondylitis: Recommended dose 150 mg. Can be increased
to 300 mg based on clinical response. nr-axSpA: Recommended dose
150 mg. Enthesitis-related arthritis and juvenile psoriatic arthritis: From
the age of 6 years, if weight > 50 kg, recommended dose is 150 mg. If
weight < 50 kg, recommended dose is 75 mg. Hidradenitis suppurativa:

Cosentyx® (secukinumab) Northern Ireland Prescribing
Information.
Please refer to the Summary of Product Characteristics

(SmPC) before prescribing.

Indications: Treatment of: moderate to severe plaque psoriasis in
adults, children and adolescents from the age of 6 years who are
candidates for systemic therapy; active psoriatic arthritis in adults
(alone or in combination with methotrexate) who have responded
inadequately to disease-modifying anti-rheumatic drug therapy; active
ankylosing spondylitis in adults who have responded inadequately to
conventional therapy; active non-radiographic axial spondyloarthritis
(nr-axSpA) with objective signs of inflammation as indicated by elevated
C-reactive protein (CRP) and/or magnetic resonance imaging (MRI)
evidence in adults who have responded inadequately to non-steroidal
anti-inflammatory drugs; active enthesitis-related arthritis and juvenile
psoriatic arthritis in patients 6 years and older (alone or in combination
with methotrexate) whose disease has responded inadequately to, or
who cannot tolerate, conventional therapy; active moderate to severe
hidradenitis suppurativa (acne inversa) in adults with an inadequate
response to conventional systemic HS therapy. Presentations:
Cosentyx 150 mg solution for injection in pre-filled pen; Cosentyx
300 mg solution for injection in pre-filed pen. Dosage &
Administration: Administered by subcutaneous injection at weeks 0,
1, 2, 3 and 4, followed by monthly maintenance dosing. Consider
discontinuation if no response after 16 weeks of treatment. Each
150 mg dose is given as one injection of 150 mg. Each 300 mg dose
is given as two injections of 150 mg or one injection of 300 mg. If
possible avoid areas of the skin showing psoriasis. Plaque Psoriasis:
Adult recommended dose is 300 mg monthly. Based on clinical
response, a maintenance dose of 300 mg every 2 weeks may provide
additional benefit for patients with a body weight of 90 kg or higher.
Adolescents and children from the age of 6 years: if weight > 50 kg,
recommended dose is 150 mg (may be increased to 300 mg as some
patients may derive additional benefit from the higher dose). If weight
< 50 kg, recommended dose is 75 mg. However, 150mg solution for
injection in pre-filled pen is not indicated for administration of this dose
and no suitable alternative formulation is available. Psoriatic Arthritis:
For patients with concomitant moderate to severe plaque psoriasis see
adult plaque psoriasis recommendation. For patients who are
anti-TNFa inadequate responders, the recommended dose is 300 mg,
150 mg in other patients. Can be increased to 300 mg based on
clinical response. Ankylosing Spondylitis: Recommended dose 150 mg.
Can be increased to 300 mg based on clinical response. nr-axSpA:
Recommended dose 150 mg. Enthesitis-related arthritis and juvenile
psoriatic_arthritis: From the age of 6 years, if weight > 50 kg,
recommended dose is 150 mg. If weight < 50 kg, recommended dose

Recommended dose is 300 mg monthly. Based on clinical response,
the maintenance dose can be increased to 300 mg every 2 weeks.
Contraindications: Hypersensitivity to the active substance or
excipients. Clinically important, active infection. Warnings &
Precautions: /nfections: Potential to increase risk of infections; serious
infections have been observed. Caution in patients with chronic
infection or history of recurrent infection. Advise patients to seek
medical advice if signs/symptoms of infection occur. Monitor patients
with serious infection closely and do not administer Cosentyx until the
infection resolves. Non-serious mucocutaneous candida infections
were more frequently reported for secukinumab in the psoriasis clinical
studies. Should not be given to patients with active tuberculosis (TB).
Consider anti-tuberculosis therapy before starting Cosentyx in patients
with latent TB. Inflammatory bowel disease (including Crohn’s disease
and ulcerative colitis): New cases or exacerbations of inflammatory
bowel disease have been reported with secukinumab. Secukinumab, is
not recommended in patients with inflammatory bowel disease. If a
patient develops signs and symptoms of inflammatory bowel disease or
experiences an exacerbation of pre-existing inflammatory bowel
disease, secukinumab should be discontinued and appropriate medical
management should be initiated. Hypersensitivity reactions: Rare cases
of anaphylactic reactions have been observed. If an anaphylactic or
serious allergic reactions occur, discontinue immediately and initiate
appropriate therapy. Vaccinations: Do not give live vaccines concurrently
with Cosentyx; inactivated or non-live vaccinations may be given.
Paediatric patients should receive all age appropriate immunisations
before treatment with Cosentyx. Latex-Sensitive Individuals: The
removable needle cap of the 75mg and 150 mg pre-filled syringe and
150mg pre-filled pen contains a derivative of natural rubber latex.
Concomitant _immunosuppressive _therapy: -~ Combination  with
immunosuppressants, including biologics, or phototherapy has not
been evaluated in psoriasis studies. Cosentyx was given concomitantly
with methotrexate, sulfasalazine and/or corticosteroids in arthritis
studies. Caution when considering concomitant use of other
immunosuppressants. Interactions: Live vaccines should not be given
concurrently with secukinumab. No interaction between Cosentyx and
midazolam (CYP3A4 substrate) seen in adult psoriasis study. No
interaction between Cosentyx and methotrexate and/or corticosteroids
seen in arthritis studies. Fertility, pregnancy and lactation: Women of
childbearing potential: Use an effective method of contraception during
and for at least 20 weeks after treatment. Pregnancy: Preferably avoid
use of Cosentyx in pregnancy. Breast feeding: It is not known if
secukinumab is excreted in human breast milk. A clinical decision
should be made on continuation of breast feeding during Cosentyx
treatment (and up to 20 weeks after discontinuation) based on benefit
of breast feeding to the child and benefit of Cosentyx therapy to the

is 75 mg. However, 150mg solution for injection in pre-filled pen is not
indicated for administration of this dose and no suitable alternative
formulation is available. Hidradenitis suppurativa: Recommended dose
is 300 mg monthly. Based on clinical response, the maintenance dose
can be increased to 300 mg every 2 weeks. Contraindications:
Hypersensitivity to the active substance or excipients. Clinically
important, active infection. Warnings & Precautions: Infections:
Potential to increase risk of infections; serious infections have been
observed. Caution in patients with chronic infection or history of
recurrent infection. Advise patients to seek medical advice if signs/
symptoms of infection occur. Monitor patients with serious infection
closely and do not administer Cosentyx until the infection resolves.
Non-serious mucocutaneous candida infections were more frequently
reported for secukinumab than placebo in the psoriasis clinical studies.
Should not be given to patients with active tuberculosis (TB). Consider
anti-tuberculosis therapy before starting Cosentyx in patients with
latent TB. Inflammatory bowel disease (including Crohn’s disease and
ulcerative colitis): New cases or exacerbations of inflammatory bowel
disease have been reported with secukinumab. Secukinumab, is not
recommended in patients with inflammatory bowel disease. If a patient
develops signs and symptoms of inflammatory bowel disease or
experiences an exacerbation of pre-existing inflammatory bowel
disease, secukinumab should be discontinued and appropriate medical
management should be initiated. Hypersensitivity reactions: Rare cases
of anaphylactic reactions have been observed. If an anaphylactic or
serious allergic reactions occur, discontinue immediately and initiate
appropriate therapy. Vaccinations: Do not give live vaccines concurrently
with Cosentyx; inactivated or non-live vaccinations may be given.
Paediatric patients should receive all age appropriate immunisations
before treatment with Cosentyx. Latex-Sensitive Individuals: The
removable needle cap of the 150mg pre-filled pen contains a derivative
of natural rubber latex. Concomitant immunosuppressive therapy:
Combination with immunosuppressants, including biologics, or
phototherapy has not been evaluated in psoriasis studies. Cosentyx
was given concomitantly with methotrexate, sulfasalazine and/or
corticosteroids in arthritis  studies. Caution when considering
concomitant use of other immunosuppressants. Interactions: Live
vaccines should not be given concurrently with secukinumab. No
interaction between Cosentyx and midazolam (CYP3A4 substrate) seen
in adult psoriasis study. No interaction between Cosentyx and
methotrexate and/or corticosteroids seen in arthritis studies. Fertility,
pregnancy and lactation: Women of childbearing potential: Use an
effective method of contraception during and for at least 20 weeks
after treatment. Pregnancy: Preferably avoid use of Cosentyx in
pregnancy. Breast feeding: It is not known if secukinumab is excreted
in human breast milk. A clinical decision should be made on

woman. Fertility: Effect on human fertility not evaluated. Adverse
Reactions: Very Common (>1/10): Upper respiratory tract infection.
Common (>1/100 to <1/10): Oral herpes, headache, rhinorrhoea,
diarrhoea, nausea, fatigue. Uncommon (>1/1,000 to <1/100): Oral
candidiasis, lower respiratory tract infections, neutropenia,
inflammatory bowel disease. Rare (>1/10,000 to <1/1,000).
anaphylactic reactions, exfoliative dermatitis (psoriasis patients),
hypersensitivity vasculitis. Not known: Mucosal and cutaneous
candidiasis (including oesophageal candidiasis). Infections: Most
infections were non-serious and mild to moderate upper respiratory
tract infections, e.g. nasopharyngitis, and did not necessitate treatment
discontinuation. There was an increase in mucosal and cutaneous
(including oesophageal) candidiasis, but cases were mild or moderate
in severity, non-serious, responsive to standard treatment and did not
necessitate treatment discontinuation. Serious infections occurred in a
small proportion of patients (0.015 serious infections reported per
patient year of follow up). Neutropenia: Neutropenia was more frequent
with secukinumab than placebo, but most cases were mild, transient
and reversible. Rare cases of neutropenia CTCAE Grade 4 were
reported. Hypersensitivity reactions. Urticaria and rare cases of
anaphylactic reactions were seen. Immunogenicity: Less than 1% of
patients treated with Cosentyx developed antibodies to secukinumab
up to 52 weeks of treatment. Other Adverse Effects: The list of adverse
events is not exhaustive, please consult the SmPC for a detailed listing
of all adverse events before prescribing. Legal Category: POM. MA
Number & List Price: PLGB 00101/1205 — 75 mg pre-filled syringe
x 1 - £304.70; PLGB 00101/1029 - 150 mg pre-filled pen x2
£1,218.78; PLGB 00101/1030 - 150 mg pre-filed syringe x2
£1,218.78; PLGB 00101/1198 — 300 mg pre-filled pen x 1 £1218.78.
Pl Last Revised: June 2023. Full prescribing information, (SmPC) is
available from: Novartis Pharmaceuticals UK Limited, 2nd Floor, The
WestWorks Building, White City Place, 195 Wood Lane, London,
W12 7FQ. Telephone: (01276) 692255.
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Adverse Event Reporting:

Adverse events should be reported. Reporting forms and
information can be found at www.mhra.gov.uk/yellowcard.
Adverse events should also be reported to Novartis via
uk.patientsafety@novartis.com or online through the
pharmacovigilance intake (PVI) tool at www.novartis.com/report.

If you have a question about the product, please contact
Medical Information on 01276 698370 or by email at
medinfo.uk@novartis.com

continuation of breast feeding during Cosentyx treatment (and up to
20 weeks after discontinuation) based on benefit of breast feeding to
the child and benefit of Cosentyx therapy to the woman. Fertility: Effect
on human fertility not evaluated. Adverse Reactions: Very Common
(>1/10): Upper respiratory tract infection. Common (=1/100 to <1/10):
Oral herpes, headache, rhinorrhoea, diarrhoea, nausea, fatigue.
Uncommon (>1/1,000 to <1/100): Oral candidiasis, lower respiratory
tract infections, neutropenia, inflammatory bowel disease. Rare
(>1/10,000 to <1/1,000): anaphylactic reactions, exfoliative dermatitis
(psoriasis patients), hypersensitivity vasculitis. Not known: Mucosal and
cutaneous candidiasis (including oesophageal candidiasis). Infections:
Most infections were non-serious and mild to moderate upper
respiratory tract infections, e.g. nasopharyngitis, and did not
necessitate treatment discontinuation. There was an increase in
mucosal and cutaneous (including oesophageal) candidiasis, but cases
were mild or moderate in severity, non-serious, responsive to standard
treatment and did not necessitate treatment discontinuation. Serious
infections occurred in a small proportion of patients (0.015 serious
infections reported per patient year of follow up). Neutropenia:
Neutropenia was more frequent with secukinumab than placebo, but
most cases were mild, transient and reversible. Rare cases of
neutropenia CTCAE Grade 4 were reported. Hypersensitivity reactions.
Urticaria and rare cases of anaphylactic reactions were seen.
Immunogenicity. Less than 1% of patients treated with Cosentyx
developed antibodies to secukinumab up to 52 weeks of treatment.
Other Adverse Effects: The list of adverse events is not exhaustive,
please consult the SmPC for a detailed listing of all adverse events
before prescribing. Legal Category: POM. MA Number & List Price:
EU/1/14/980/005 - 150mg pre-filed pen x2 £1,218.78;
EU/1/14/980/010 — 300 mg pre-filed pen x 1 £1218.78. Pl Last
Revised: May 2023. Full prescribing information, (SmPC) is available
from: Novartis Pharmaceuticals UK Limited, 2nd Floor, The WestWorks
Building, White City Place, 195 Wood Lane, London, W12 7FQ.
Telephone: (01276) 692255.
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Adverse Event Reporting:

Adverse events should be reported. Reporting forms and
information can be found at www.mhra.gov.uk/yellowcard.
Adverse events should also be reported to Novartis via
uk.patientsafety@novartis.com or online through the
pharmacovigilance intake (PVI) tool at www.novartis.com/report

If you have a question about the product, please contact
Medical Information on 01276 698370 or by email at
medinfo.uk@novartis.com
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